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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021064

Page / Pagina

1/4

patedia:  01/09/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracru;
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

(Customer [ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N* Cusiomer’s Reference /| Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
080599/02
IMamufacture Process! Proceso de fablcacian Product Type / Tipo de producto Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁm__.muxum__n or Specification /| Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos,. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A85/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud. Quantity | Canlidad.
5.50 / 6.50 MTS

18.00 / 21.30 FT

33 Pcs/pz

{Nominal Weight / Peso Nominal
42.67 RG/M
28.57 LB/FT

L

TENSILE TEST / ENSAYOS DE TENSION

Rec: Strip specimen | Rectangular
T: Transverse | Transversal
Max: Maximum / Miximo

LMax: Longitudinal Maximum | Maxima Longi

A: Annealed | Recocido

Cil: Round bar specimen [ Cilindrica

TA: Room Temperature | Ti Ambi
Obt: Obtained | Obtenido

TMin: Transverse Minimum / Minimo Transversal

—

SR: Stress Relief | Relevado de Esfuerzo
Ori: Orientation | Orentacion

EUL: Extension Under Load Method
¥Y.5.: Yield strength | Fluencia

TMax: Transverse Maximum [ Maximo T

sal

Specimen condition Specimen dimensions Test Y.S. U.T.S. Y5
Condicion de la probeta Dimensiones de la probeta temp Unit { Unidad Uit / Uinidad ! Elongation
Heat N* Sample N° [ L= TT | Type Size Area Temp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo On Tamano Seccion de Eul 0.5%
mm mim2 Jensayo Required/Requendo Required | Requerida Required [% in 2 inches
| TMin: Thin: tin % = AP
[TMax: Thax
[LMin: 29.50 LMin: 42.18 Max Obt
“C L Max: L Max %
23144 ]18011 |C/B| ST |Rec | L | 25.80 x 11.10 |286.38 TA 32.67 49 .84 0.66 38
23144 18012 |C/B| ST |Rec | L | 25.90 x 11.50 |297.85 TA 31,30 50.04 0.63 39
23146 18009 JC/B| ST |Rec | L | 25.90 x 11.40 |295.26 TA 32.05 49.35 0.65 38
23146 18010 JC/B| ST |Rec | L | 25.80 x 11.20 |288.96 TA 30.97 49.29 0.63 39
Ls: Location of the sample | Localizacion de la muestra C/B: Body | Cuerpo RIU: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
Tra: § with heat at Laboratory / Probeta tratada en laboratorio NR: N lized and Tempered | N lizado y R id TR: Q hed and Tempered | Ti y R

ST: As Rolled | Sin Tratamiento

L: Longitudinal / L i
UTS: Uttimate tensile strength | R
LMin: Logitudinal Minimurm / Minimo | di

Min: Minimum / Minimo

This in w0 cariily that the product: scribed herm o worm factured, sarmpied, tealed, andior

in with the sp

Ests cartificado no es, ni puede ser usado, come ung declaracitn de origen

miurenced anc meels e requiremants in oll respacts. True cartificais e issued by a computenzed system and & is valid with slectronsc signature  ©n the onginal certificate the irade-mark gresn coloured

“Toraris’ i stamped. In chse the ow e onginal cenificate would meleasa & copy of it. he must attest its conformity 1o the onginal one. taking upon fmm=elfi the responssbility for sny urlswiul o not aliowed uss. Any alt and/or wil| be o the law

This certificate is ot o declartion of or ay il be Used s & declamtion of origin,

Este documanio certifica que loz produ, soribos agul lueron wo da scumrdo con in aspaclicacon de relomncis y sstnface los comespondisntes mquermmenios.  Esis Jo s amila un sistema i &3 valido con firne slectrinica.  En el carificada oniginsl &l logalipo
Tanasis (verde) estd impreso «n s nol  En cssa de que ol possedor dal carifficado eniregue una Tolocoa del mismo, deberd gamrizar la conformsdad con &l poginel, y s hace maponssble pos cualquier uso legal o indebido. Cuskqwer allareckn o lalsificacion serd susts a ia ley

_ DICA 777 040
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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(31697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/NOmero

05021064

(52) 229 989 1100 tel

Page / Paagina: (52) 229 989 1120 fax
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pate/Dia:  01/09/2005

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. (Customer s Ordes | Cliente Orden - tem N* Customer's Reference | Referencia del cliente Manfacturer's Works Order N° | Confirmacion de Venta
080599/02

Manufacture Process! Proceso de fabicacion. Product Type | Tipo de producto Surface | Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

ﬁm__b_axuma or Specification [/ Normas o especificaciones.
API S5L/ASTM A106/ASME SA106/ASTM AS53 ,

Steel Grage | Grado de acero.

JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1

Ends | Extemos. NORMAL BEVEL
BISELADO NORMAL

Dimensions { Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantdad 33 Pcs/pz

Nominal Weight | Peso Nominal
42.67 RG/M
28.57 LB/FT

—

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat! Colada: Required [Requerido  HRC Heat! Colada: Required (Requerida HRC Heat! Colada Required /Requeridc HRC
23144 Min Max.22.00 23144 Min Max. 22.00 23146 Min Max.22.00 23146 Min Max. 22.00
§Sample ! Muesira 18011 |End / Ext: [Sample / Muestra 18012 |End / Ext —lm...w_.._v_n__ Muestra 18009 _m:n lm.u..-_.. 3 -m!:ﬁ / Muestra 18010 |End / Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadranta 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OOIDE J78.4 |78.6]78-2 [78.4 1 ODDE  |78.6]77.5]78.7|78.3 1 ODIDE |78.8177.5]78.6|78.3 1 ODVDE_J78.3177.2178.6178.0
Uit / Unidad MWIC 77.8 |79.1]768.9 |78.6 Uit / Unidad MWIC 78.9177.5]|77.8]78.1 Linit { Unidad MW/C 78.3|78.0]78.1]78.1 Upit { Uridad MWIC 77.6|78.5]78.0|78.0
HRb vl §79.0 |78.1|78.0 |78.4 0.2 HRb 10V01 77.8|78.3]78.2]78.1]0.2 HRE ID/DI 78.1178.2]77.778.0 J0.3 HRb o §79.1178.8]77.5]78.5]0.5
Pipe N° / Tubo N°: Jus: cio frrs 57 Pipe N°® / Tubo W°: Jua: /5 Jrr: sv Fipe W° / Tubo N®: Js: c/5 frrs st [pipe n® / Tubo we°: lus: c/a frrs sy
Min: Minimum |/ Minimo IDIDI: & I Di | Dia Intermno Ls: Location of the sample | Localizacidn de la Tra: Sp with heat treatment at Laboratory | Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average C/B: Body | Cuerpo NR: Ne fized and Tempered | Normalizado y R d A: Annealed | Recocido
ODIDE: Qutside Di | Dia Prom.: Promedioc R/U: Upset | Recalque TR: G hed and Tempered | Templado y R 1, SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Varation | Variacion TT: Heat Treatment | Tratamiento Térmico N: N d | Normalizado ST: As Rolled | Sin T QIT: Quenched | Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Flattening Test
L Colada " L Muesia N §___ EnsayodeApiasomicnt
23144 |18011 GOOD/BUENO
23144 |18012 GOOD/BUENO
23146 ]18009 GOOD/BUENHO
23146 |18010 GOOD/BUENO -
This s 10 ceily thet the products described hars in warn manufaciumd, sampled, tested, sndior i d in with the refarenced and maats the mauiements in all rmspecte. Thim oarificate = ssued by a computarized system and § is vlid with el ignaturs  On e onginal cartificale the tmde-mark green coloured
Tenars is stamped. In case the ownsr of the onginal cafificels would rsleass & copy af it he must sttost its corformity to tha original ane, 1sking upen nimaedfi the meponsability for any unlewful or nol allowed use  Ary and/or will b 4 1o the law
This certificals s not a declarmton o e mary i bo used as a declamtion of ongin
Este documento cartifica gue wseriton aqul fueron maniuincturados, probados yio mspecoionadon de acuerda con le especificacidn ds efatenta y satisface ks comespondientas requerimentos. Este centificado =2 emite vie Ln sisbema cormg y &2 wiilido con fimma electrinica En el cariiicade onginal sl logotipo
Tonars (werda ) asth impreso =n la i cass de que of possedor del cartificado sntregue una fotocopa dael mismo, deberd gamnizer la conformdad con of onginal, y 56 hace maponsable por cuakyuer use ilegal o mdebido Cumbquins alereckdn yo Intsificacidin sem suata ¥ la ey
Este cantdficads no ea, ni pusde ssr ussdo, como une declammcion de ongsn
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracru;
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021064

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1120 fax

3/4

Date/Dia: 01/09/200

5

(Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ham N° Customer's Reference | Referencia del cliente

Manufacturer s Works Order N* | Confirmacion de Venta

_

S1:5UMA Nb+V+Ti S2:SUMA Mo+CreNHCu+V

080599/02
Manufacture Process! Proceso de fabicacion Product Type / Tipo de producto Surface [ Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁma_.—nm_aa._ Specification / Normas o especificaciones Stesl Grade | Grado de acero. Ends | Extremos. MNORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-AS85/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length |/ Longitud. (Quantity | Cantidad. 33 Pcs \ﬁN Nominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % | Composicion %
Cc Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca B N 51 52
X 100 % 1000 X 10000 X 100
Heat H Max
Colada Min
Sample N° [P Max] 25 | 120 a0 | 15 [ 30 | 30 [ 400 ]| 80 | 400 40 15 100
Muestra N° _sl_nﬁ 2% | 10
23144
18011 P 18 68 31 6 4.2 2.4 9 60 0 143 a1 8 5 o U] 27 o 77 ] 30.5
18012 P 18 68 30 6 4.2 2.7 9 60 [\] 142 22 B 5 U] 0 29 o 77 ] 30.4
Juhn&m
18009 P 17 66 28 1] 3.3]13.3 11 50 ] 144 20 9 5 0 0 32 ] 79 0 28.7
18010 P 18 66 28 & 3.4)3.2] 11 50 0 144 20 :] 5 0 0 31 0 79 0 28.8
H: Heat | Colada P: Product | Producto

HYDROSTATIC TEST / PRUEBA HIDRAULICA

Pressure / Presion Time/ Tiempo Results / Resultado

Unit! Unidad Value! Valor Second/ Segundos

PSI 3000 5 Satisfactory / Satisfactorio

Thie is ta cartify that the products described hem n wers manufsctured, ssmpled, lested, andior in with e

referanced anc mewts the equiremants in all respects Thas certificale i msued by 8 computerized system and il s vold w

i slectrone signsture On the onginel certificaie the rde.mak green colouted

Tenaris is stamped In case the cwner of the onginal cartificate would rmiaass & copy of It, he must stiest its conformity to the originel ohe. 18king upon himsel! the rsponsabily for any urlawful or not allowea uss  Any = andior will e

This cerificate is not # declarstion of angin nor may il be used as & declaration of crgin

Este docomoo cenifics que los producios desontos agqui fusron manufaciurados, probados yio inspeccorados de scuerdo con ln sepecificecian de refarencie y satisince los cormspandiantas requarimientos  Esis certd

16 fhe law

inriin Ln pestema

Tenans (verda) estd impress =n ts hoja  En caso de que el poseedor del certificace entregue una fotocopa del mismo, deberd gamniizar s contarmidad con el enginel, y e hace responsable por cuslqums wss tegel o ndatsdo  Cuslguer allerecién plo lal=feacien

Esta cortificado no s, nl pueds sar ussdo, como ung decinmcion de ongen

y &s vikdo con firma electminica.  En el centificado originsl &l ogotipe

u DICA 777 04 0

sath sujsta o 1= lay
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/NiOmero Page / Pagina:
05021064 4/4

pateDia:  01/09/2005

Tubos de Acero de México, S.A
Km 433.7 Carr. Mexico-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Ciente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer's Reference | Referencia del clients Manufacturer' s Works Order N* / Confirmacion de Venta
080599/02

IManufacture Process! Proceso de fabicacon Product Type | Tipo de producto ‘Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones. Steel Gradge | Grado de acero. Ends / Extremos. NORMAL BEVEL

APT SL/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones Length | Longitud Quantity | Cantidad. 33 Pcs/pz Nominal Weight / Peso Nominal

168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 RG/M

6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Eléctrico-Horno de Afinacién-Midquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspecciém * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97

TAMSA REF: 554686

Steel making process / Fabricaciém de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICATRON DEPT

i CALIDAD HESPONSABLE Do”

CHIRF OF QEALITY CERT. CATION DRt
DERJCRRTT ACION DE C AAD

/

Quality System Certified
N® 110950 .

This ie 1o cadtify Mat the products cescrbad ham in worm manafactured, sampled; tested, andior insp 4 in wilh the

“Tenaris is sampad. |0 case the ownar of tha criginal corificats would rksase & copy of i, be must etest its corformly o the orginal one, taking upan himselft the respansability for any unkawiul o not sllowad use  Any sharation and/iar tuisification will be subjectad to the law
This cerificate & nol 8 declsration of orgin noi may il be used 88 & daclerstion of ongin

Ente documenio oarifics que los produstos descritos agul fueron manufaciurados, probados o inspecconados de acuerde oo la aspecicacor de minmncia y sstisface los cormaspondienies equanmientos. Eaie cedificedo se omi

Tanans (vorde ) ssté impreso en s hom En ciso de que el possedor ded carificado entrague una folocopla dal misiia, deberé gamntizar I conformidad con el onginal, y se hace rmapansabls pot cusiquier usa imgal o mdebido  Cuslkquinr slieracisn ylo falsificacion sark sujola o la lay
Esle cartificads no 2 mi pueda ser usndo, Como una declamcin de angen

ication refererced and meels the requiements in uaﬂ«cl...u This certificats is issued by 8 compisersd system and it i vl with slectronic signature  On the onginal cerificate the trede-mark green coloursd

un sElema y &5 vilido con fikme electronea  Enel ceriificado onginal el logotipe

_ DHEA 777 04 0)




